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SECTION C
ADMINISTRATIVE DATA & PRODUCT INFORMATION
1-APPLICATION FORM
                                                                                                                     KINGDOM  OF  CAMBODIA

MINISTRY  OF  HEALTH



                                   NATION – RELIGION – KING

DIRECTORATE GENERAL FOR HEALTH

DEPARTMENT OF DRUGS  AND  FOOD
8, Ung Pokun Street , Phnom Penh , Cambodia

Phone
: ( 855-23 ) 880247-48

Fax
: ( 855-23 ) 880247

APPLICATION  FORM  FOR  MARKETING  AUTHORIZATION

A- DETAILS OF APPLICANT  AND  MANUFACTURER  :

1-  Applicant’s
: 

- Name
:
…………………………………………………………………………………………..

- Address
:
…………………………………………………………………………………………..

- Phone
:
…………………………………………………………………………………………..
- Fax

:
………………………………………………………………………………………….
- E-mail
:
…………………………………………………………………………………………..
2- Manufacturer’s*  :


- Name
:
…………………………………………………………………………………………..

- Address
:
…………………………………………………………………………………………..

- Phone
:
…………………………………………………………………………………………..
- Fax

:
…………………………………………………………………………………………..
- E-mail
:
…………………………………………………………………………………………..
* = Manufacturer responsible for final batch release .

Other manufacturers  :

	Name & address
	Role**

	None
	

	
	

	
	


** = e.g. “prepares semi-finished product”, “packaging”, “granulation”, “manufactures bulk finished dosage form”, “contract research organization”, etc.

B-  DETAILS  OF  PRODUCT   :

1- Product  Name
:

-     Commercial name  

:  
………………………………………………………………………… 

· INN  or Generic Name 

:  
…………………………………………………………………………
· Dosage  form  and Strength  
:  
…………………………………………………………………………
2- Product  Description  :

3-    Qualitative & Quantity  formula  :


Active ingredient  :


Other ingredients  :

C- REQUESTED  PHARMACEUTICAL  CATEGORY  :

· Prescription


:
(






· Without  prescription

:
(
D- INDICATION , POSOLOGY  AND  ROUTE  OF  ADMINISTRATION  :

· Requested  indication  :

· Recommended  posology  :

· Recommended route of administration: ……………………………………………

E- ATTACHED  INFORMATION  :

· GMP  Certificate  






(
· Certificate of a Pharmaceutical  Product 



( 

· Registration Certificate in other countries ( if available )

(
· Summary of product characteristics 




(
· Technical documents  :




1- Quality 







(
2- Safety








(
3- Efficacy







(
· Samples  :

2 Commercial boxes for registration purpose.


(
-    Registration fee







(
F-  PACKING  SIZE   :

· Commercial packing 
:

……………………………….

· Hospital  packing 

……………………………….

G-  SHELF  LIFE   : 

      ……………………..




Date

:







Title

:







Name

:







Signature    
:

2-LETTER OF AUTHORIZATION
MODEL  LETTER  OF  AUTHORIZATION
Company’s  Letterhead

LETTER OF AUTHORIZATION
We, ……………………………………………………………………………………………………………..

                                           Product  Owner’s Name and Address
Hereby appoint  ………………………………………………………………………………………………..

                                          Applicant’s Name and Adress ( Local Import-Export company )

To apply for registration of our pharmaceutical product


Product Name

:
…………………………………………………………………..

Dosage form and Strength
:
………………………………………………………………….. 

With the Drug Regulatory Authority in Cambodia on our behalf. They will be the marketing authorization holder of the registration certificate and be responsible for all matters pertaining to the regulation of this product.

Signature : ……………………………..

Date
     : ……………………………..

3-CERTIFICATIONS
3.1: For contract manufacturing 

3.1.1: License of Pharmaceutical industries and contract 

          manufacturer
3.1.2 : Contract manufacturing agreement

3.1.3 : GMP  certificate of contract manufacturer

     3.2 : For manufacturing  “ under-license “



3.2.1 : License of Pharmaceutical industries



3.2.2 : GMP certificate of the manufacturer



3.2.3 : Copy of “under-license” agreement

     3.3 : For locally manufactured products



3.3.1 : License of pharmaceutical industries



3.3.2 : GMP certificate
3.4: For imported products



3.4.1 : License of pharmaceutical industries / importer / wholesaler

3.4.2 : Certificate of a Pharmaceutical Product issued by the competent 
            authority in the country of origin according to W.H.O. format 

            ( original copy, valid, duly signed, dated and authenticated )
3.4.3 : Site master file of manufacturer ( unless previously submitted 

            within  the last 2 years
3.5: For countries not issuing CoPP



3.5.1 : GMP Certificate



3.5.2 : Free Sale Certificate
MODEL of  Certificate of a Pharmaceutical Product1
This certificate conforms to the format recommended by the WHO (general instructions and explanatory notes attached) 

Certificate No



:
_________________________

Exporting (Certifying) country
:


Importing (Requesting) country
:

1.
Name and dosage form of product:

1.1
Active ingredient(s)2 and amount(s)3 per unit dose:

For complete qualitative composition including excipients, see attached4.

1.2
Is this product licensed to be placed on the market for use in the exporting country?5



Yes


No

1.3 Is the product actually on the market in the exporting country?



Yes


No


Unknown

If the answer to 1.2 is yes, continue with section 2A and omit section 2B.

If the answer to 1.2 is no, omit section 2A and continue with section 2B6.

2A.1
Number of product licence7 and date of issue:

2A.2
Product licence holder (name and address):



Name

:












Address
:










2A.3
Status of product-licence holder:8


a

b
          c

2A.3.1
For categories b and c the name and address of the manufacturer producing the dosage form are:9



Name

:












Address
:










2A.4
Is Summary Basis of Approval appended?10



Yes


No

2A.5
Is the attached, officially approved product information complete and consonant with the licence?11



Yes


No


Not provided

2A.6
Applicant for the certificate (name and address):12


Name

:











Address
:










2B.1
Applicant for certificate (name and address):

Name

:











Address
:










2B.2
Status of applicant:8



a

b

c

2B.2.1
For categories b and c, the name and address of the manufacturer producing the dosage form is:9 


Name

:











Address
:









2B.3
Why is marketing authorization lacking?


not required 

under consideration



not requested

refused

2B.4
Remarks:13

3.
Does the certifying authority arrange for periodic inspection of the manufacturing plant in which the dosage form is produced?14 



Yes


No


N/A


If no or not applicable proceed to question 4.

3.1 Periodicity of routine inspection (years)
:




3.2
Has the manufacture of this type of dosage form been inspected?



Yes


No

3.3
Does the facilities and operations conform to GMP as recommended by the WHO?15


Yes


No


N/A

4.
Does the information submitted by the applicant satisfy the certifying authority on all aspects of the manufacture of the product?16


If no explain



:










Address of the certifying authority
: 








Telephone number


:


                         


Fax number



:
_________________________    

Name of authorized person 

:  








Signature of authorized person

:



            





            Stamp and date



:     










Explanatory notes

1.
This certificate, which is in the format recommended by WHO, establishes the status of the pharmaceutical product and of the applicant for the certificate in the exporting country. It is for a single product only since manufacturing arrangements and approved information for different dosage forms and different strengths can vary.

2.
Use whenever possible, international Non-proprietary Names (INNs) or national non-proprietary names.

3.
The formula (complete composition) of dosage form should be given on the certificate or be appended.

4.
Details of quantitative composition are preferred, but their provision is subject to the agreement of the product licence holder.

5.
When applicable, append details of any restriction applied to the sale, distribution or administration of the product that is specified in the product license.

6.
Sections 2A and 2B are mutually exclusive.

7.
Indicate when applicable, if the license is provisional, or the product has not yet been approved.

8.
Specify whether the person responsible for placing the product on the market:


(a)
manufactures the dosage form;

(b)
packages and/or labels a dosage form manufactured by an independent company; or

(c)
is involved in non of the above

9.
This information can be provided only with the consent of the product licence holder or, in the case of non registered products, the applicant.  Non-completion of this section indicates that the party concerned has not agreed to inclusion of this information.

It should be noted that information concerning the site of production is part of the product licence. If the production site is changed, the licence must be updated or it will cease to be valid.

10.
This refers to the document, prepared by some national regulatory authorities, that summarizes the technical basis on which the product has been licensed.

11.
This refers to the product information approved by the competent national regulatory authority, such as a Summary of Product Characteristics (SmPC).

12.
In this circumstance, permission for issuing the certificate is required from the product licence holder. This permission must be provided to the authority by the applicant.

13.
Please indicate the reason that the applicant has provided for not requesting registration:

(a)
the product has been developed exclusively for the treatment of conditions – particularly tropical diseases – not endemic in the country of export;

(b)
the product has been reformulated with a view to improving its stability under tropical conditions;

(c)
the product has been reformulated to exclude excipients not approved for used in pharmaceutical products in the country of import;

(d)
the product has been reformulated to meet a different maximum dosage limit for an active ingredient;

(e)
any reason, please specify.

14.
Not applicable means that the manufacture is taking place in a country other than that issuing the product certificate and inspection is conducted under the aegis of the country of manufacture.

15.
The requirements for good practices in the manufacture and quality control of drugs referred to in the certificate are those included in the thirty-second report of the Expert Committee on Specifications for Pharmaceutical Preparations (WHO Technical Report Series No. 823, 1992 Annex 1). Recommendations specifically applicable to biological products have been formulated by the WHO Expert Committee on Biological Standardization (WHO Technical Report Series, No. 822, 1992 Annex 1) 

16. This section is to be completed when the product licence holder or applicant conforms to status (b) or (c) as described in note 8 above. It is of particular importance when foreign contractors are involved in the manufacture of the product. In these circumstances the applicant should supply the certifying authority with information to identify the contracting parties responsible for each stage of manufacture of the finished dosage form, and the extent and nature of any controls exercised over each of these parties.

4 - LABELLING

  LABELLING  REQUIREMENT

A- Labeling Parameters required for UNIT  CARTON  :
        1- Product Name

        2- Dosage form

        3- Name of Active Ingredient ( s )

        4- Strength of Active Ingredient ( s )

        5- Batch Number
        6- Manufacturing date 
        7- Expiration date 
        8- Route of administration

        9- Storage Condition

        10- Country's Registration Number if any 
        11- Name and Address of Marketing  Authorization Holder and / or Name and Address of 
              Manufacturer. 
        12- Special Labeling ( if applicable ) eg. Sterile , External use , Cytotoxic , Alcohol content , 
               Animal Origin ( Bovin , porcine )
        13- Recommended daily allowance if any ( = can or can not  provided ).

        14- Warning ( if applicable )

        15- Pack sizes ( unit / volume )

        18- Name / Strength of preservative

 
B- Labeling  Parameters required for INNER  LABEL :
        1- Product Name

        2- Dosage form*

        3- Name of Active Ingredient ( s )

        4- Strength of Active Ingredient ( s )

        5- Batch Number
        6- Manufacturing date .
        7- Expiration date 
        8- Route of administration

        9- Storage Condition*

        10- Country's Registration Number if any 
        11- Name/ Logo of Manufacturer/Product Owner/Marketing Authorization Holder ( Country
              specific ). 
        12- Special Labeling ( if applicable ) eg. Sterile , External use , Cytotoxic , Alcohol content , 
              Animal Origin ( Bovin , porcine )*
        13- Recommended daily allowance if any .

        14- Warning ( if applicable )*

        15- Pack sizes ( unit / volume )

Note : * ( Exempted for small ampoule and vial )
 

C- Labeling  Parameters required for  BLISTER / STRIPS :
        1- Product Name

        2- Name of Active Ingredient ( s ) #

        3- Strength of Active Ingredient ( s ) #

        4- Batch Number
        5- Expiration date 

        6- Name/ Logo of Manufacturer / Product Owner / Marketing Authorization Holder ( Country 
            specific ). 
        7- Country's registration number if any
NOTE :  # ( exempted for multi-ingredients product with more than 3 ingredients. For 
                example multivitamins and multi minerals it is suggested to label as multivitamins 
                and multi minerals .
 
5-PRODUCT INFORMATION

5-1: SUMMARY OF PRODUCT CHARACTERISTIC

MODEL OF SUMMARY OF PRODUCT CHARACTERISTIC

1-Name of the Medicinal Product:


1.1    Product Name



-Generic Name or International Non-Proprietary Name ( INN )


-Brand Name


1.2    Dosage Strength

1.3    Dosage Form

2-Quality and Quantitative Composition
  :


2.1 Qualitative Declaration

The active substance should be declared by its recommended INN, accompanied by its salt or hydrate form if relevant

2.2  Quantitative Declaration 

The quantity of the active substance must be expressed per dosage unit (for metered dose inhalation products, per puff) per unit volume or per unit of weight).

3-Pharmaceutical Form  :


   
Visual description of the appearance of the product (colour, shape, marking or imprints, coating, etc).

e.g.: “ Tablet White, circular flat beveled edge tablets marked ‘100’ on one side  “ , and bisected on the other side.
4-Clinical Particulars 



4.1   Therapeutic indications



4.2   Posology and method of administration 




-Dosage ( amount ), frequency, duration, route, direction of administration and reconstitution/dilution instructions.




-Important considerations :
-Full or empty stomac,








-Hepatic and renal function,








-Pediatric and geriatric patients,








-Drugs that should not be crushed or shewed,








-For patients with difficulty swallowing oral solid dosage forms, the drug may be dispersed in a glass of water or juice.

    
4.3   Contraindications

4.5 Special warning and precautions for use 

4.6 Interaction with other medicinal products and other forms of Interactions

-Addition,

-Synergism,

-Potentiation

-Antagonism

4.6   Pregnancy and lactation 

        -Reproductive toxicity,

        -Excretion in human milk 

4.7   Effects on ability to drive and use machine 

 

4.8   Undesirable effects 

                     4.9   Overdose and special antidotes .
5-Pharmacological Properties   :



5.1   Pharmacodynamic Properties



5.2   Pharmacokinetic Properties 



5.3   Preclinical safety Data 

6-Pharmaceutical Particulars   :



6.1   List of excipients 



6.2   Incompatibilities 




-Can be physical, chemical or therapeutic


6.3   Shelf life 


        
Shelf life of the medicinal product as packages for sale. 
Shelf life after dilution or reconstitution  according to directions. 
Shelf-life after first opening the container



6.4   Special precautions for storage 




-“Do not store above 30oC. Store in the original package in order to protect from moisture “
   

6.5   Nature and contents of container 

7-Marketing Authorization Holder  :


Name :……………………………………


Address : ……………………………….

8-Marketing Authorization Number (s)  :


-Product license / registration Number (s)

9-Manufacturer Name :


Name :………………………………………


Address : ………………………………….

10-Date of first authorization/renewal of the authorization  :


…………………………………….

11-Date of revision of the text:


……………………………………………

5-2:PACKAGE INSERT

MODEL OF PACKAGE INSERT
1- Product  Name
· Generic  Name or INN

· Brand name

2- Name and Strength of the active Ingredient (s)

3- Product Description

· Physical properties ( e.g color, size, shape, marking or imprint, coating )

· Chemical name

· Molecular weight

· Empirical / Structural formula

4- Pharmacodynamics/ Pharmacokinetics

· PK : “ what the body does to the drug “

· Also known as the “ADME “ Scheme   

· PD : “what the drug does to the body “

5- Indication

6- Recommended  Dose

7- Mode of Administration


· Route, direction for administration, and reconstitution/ dilution instruction

8- Contraindications
9- Warnings and Precautions
10-  Interactions with Other medicaments
11-  Pregnancy and Lactation
12-  Undesirable Effects
13-  Overdose and Treatment
14-  Dosage Forms and Packaging Available
15-  Name and Address of Manufacturer / Marketing Authorization Holder
16-  Date of Revision of Package Insert

5.3: PATIENT INFORMATION LEAFLET

(For OTC Drug)
MODEL OF PATIENT INFORMATION LEAFLET

1- Name of Product

· Generic  Name or INN

· Brand name

2- Description  of product
· Physical properties ( e.g color, size, shape, marking or imprint, coating )

· Chemical name

· Molecular weight

· Empirical / Structural formula

3- What is in the medicine ?
-Active Pharmaceutical Ingredient ( API )

-May include the excipients used ( if any )
4- Strength of the medicine
- Dosage strength
5- What is the medicine used for ?
-Based on DRA-approved indication
-Based on recognized references
6- How much and how often should you use this medicine ?
· Dosage, frequency, duration and route of administration
7- When you should not take the medicine ?
-     Contraindications
8- Undesirable Effects
9- What other medicine or food should be avoided while taking thismedicine ? 
-     Refers to drug and/or food interactions

10-  What should you do if you miss a dossier?
11-  How should you keep this medicine?
· Storage condition

12-  Signa and symptoms of overdosage
13-  What to do when you have taken more than the recommended dosage?
-   Particulars on management or treatment of overdosage
14-  Name ( and logo) of manufacturer / importer /Marketing Authorization Holder

15- Care that should be taking this medicine
· Precautions, Warnings

16- When should you consult your doctor?
-   e.g : In case where the product has failed to exert its intended action or provide expected 

            relief within the recommended treatment period.
-   e.g : In cases where undesirable effects occurred even if the product was used within the 

            recommended dosages.

17- Date of Revision of PIL
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SECTION B: QUALITY OVERALL SUMMARY
SECTION C: BODY DATA

A-Drug Substance

S1 : General Information

S1.1 : Nomenclature 

-INN – International non-proprietary name

S1.2 : Structural formula 
-Compendial requirement or equivalent information from the manufacturer 

S2 : Manufacture 

S2.1 : Manufacturer ( s )


-The name and full address including the city and country of the manufacturer 
of active ingredient 


-For multiple manufacturing site, include the responsibility of each manufacturer, including contractors, and each proposed production site or facility involved in manufacturing and testing.  
S3 : Characterization

Compendial requirement or equivalent information from the manufacturer

S3.1 : Impurities

Compendial requirement or equivalent information from the manufacturer

S4 : Control of Drug Substance

A brief summary of the justification of the specification(s), the analytical procedure

and validation should be included.

S4.1 : Specification
Compendial specification are adequate. Indicate clearly whether the drug

substance is purchased based on specification with a certificate of analysis, or tested by applicant.
S4.2 : Analytical Procedures


Compendial requirement or equivalent information from the manufacturer

S4.3 : Validation of analytical procedures
         

Required for non-compendial method only.

S5 : Reference Standards or Materials

Compendial requirement or equivalent information from the manufacturer

S6 : Container Closure System


Manufacturer stability data or eauivalent information.
B-Drug Product

P1 : Description and Composition
-Dosage form


     -List of all components, their amount and function including the reference to their quality standards ( per unit basis )

                -Reconstitution diluent


     -Type of container closure system

P2 : Pharmaceutical Development
P2.1 : Information on Development Studies

-Contains information and adat on the development studies conduted to establish that

the dosage form, the formulation manufacturing process, container closure system, microbiological attributes and usages intruction are appropriate for the purpose specified in the application.

-The studies described here are distinguished from routine control tests conducted

according to specifications ( release and stability testing )

-Applicant should identify and describe the formulation and process attributes

including critical parameters that may influence batch reproducibility, product performance and drug product quality.

P2.2 : Component of Drug Product 

P2.2.1 : Active ingredient

Literature data is sufficient.

P2.2.2 : Excipients

The choice of excipients listed in description and composition, their

concentration and characteristics which influence the drug product performance, should be discussed relative to their respective function.
P2.3 : Finished product

P2.3.1 : Formulation Development




Abrief summary describing the development of the drug product should be

provided, taking into consideration the proposed route of administration and usage. The differences between clinical formulations and the formulation ( i.e composition ) described in description and composition and Pharmaceutical development should be discussed.




Results from comparative in vitro studies ( e.g dissolution ) or comparative in-
vivo studies ( ie. Bioequivalence ) should be discussed when appropriate.

P2.3.2 : Overages




Any overage in the formulation(s) described in description and comp[ositiopn 
should be justified.

P2.3.3 : Physicochemical and Biological Properties




Parameters relevant to the performance of the drug product such as pH, ionic 
strength, dissolution, redispersion, reconstitution, particle size distribution, aggregation, polymorphism, rheological properties, biological activity or potency and immunological activity should be addressed.

P2.4 : Manufacturing Process Development

The selection and optimization of the manufacturing process described in

Manufacturing process and process control, in particular, its critical aspects, should be explained. Where relevant, the method of sterilization should be explained and justified.

Differences between the manufacturing process (es) used to produce pivotal

clinical batches and the process described in Manufacturing process and process control that can influence the performance of the product should be descussed.

P2.5 : Container Closure System

The suitability of the container closure system used for the storage, transportation

(shipping ) and use of the drug product should be discussed as necessary.

Choice of materials, protection from moisture and light, compatibility of the

materials and construction with the dosage form ( including sorption to container and leaching) safety of materials of construction, and performance such as reproductibility of the dose delivery from the device when presented as part the drug product.

P2.6 : Microbial Attributes

Where approriate , the microbiological attributes of the dosage form should be

discussed including the rationale for not performing microbial limits testing for non-sterile products, and the selection and effectiness of preservatives systems in product containing antimicrobial preservatives.

For sterile products, the integrity of the container closure system to prevent

microbial conatmination should be addressed.

P2.7 : Compatibility

The compatibility of the drug product or reconstituion diluents or dosage devices,

e.g precipitation of drug substance in solution, sorption on injection vessels and stability should be addressed to provide approppriate and supportive information for the labeling.

P3 : Manufacture

P3.1 : Batch formula

The formula with name and quantities of all ingredients ( active and otherwise )

including substance(s) which are removed in the course of manufacture should be included.

-The actual quantities (g, kg, Liters ) etc. of ingredien should be stated.

-Overage : supproting data and the reason for including the overage shall be

enclosed.

-The total number of dosage unit per batch must stated.

-A description of all stages involved in the manufacture of the dosage form is
required.

P3.2 : Manufacturing Process and Process control

A flow diagram should be presented giving the steps of the process and showing

where materials enter the process. The critical steps and points at which process controls, intermediate tests or final product controls are conducted should be identified.

-The full description of manufacturing process must be provided with the greater

level of detail

-Equipment should be identified by typ ( e.g , tumble , blender, in line

homigenizer) and working capacity, where relevant.

-For sterile product the description includes preparation and sterilization of

components (i.e containers, closures, etc).

P3.3 : Control of Critical Steps and Intermediates

Critical Steps : Tests and acceptance criteria should be provided ( with

justification, including experimental data ) performed ate the critical steps identified control of critical steps and intermediates of the manufacturing process, to ensure that the process is controlled.

Intermediates : Information on the quality and control of intermediates isolated

during the process should be provided.

P3.4 : Process Validation and/or Evaluation



ASEAN Guoideline in Process Validation.
P4 : Control of Excipients

P4.1 : Specification



Compendial requirements or equivalent information from the manufacturer.
P4.2 : Analytical Procedures



Compendial requirements or equivalent information from the manufacturer.
P4.3 : Excipients of Human and Animal Origin



Use compendial requirements if available, otherwise the same requirement

apply.
P4.4 : Novel excipients

For excipient(s) used for the first time in a drug product or by a new route of

administration, full details of manufactur, characterization and controls, with cross refernces to supporting safety data ( nonclinical or clinical ) should be provided.

P5 :  Control of Drug ( Finished ) Product

P5.1 : Specification

The specification for the finished product should be provided

P5.2 : Analytical Procedures


The analytical procedure use for the testing the finished product should be

provided.

P5.3 : Control of Analytical Procedure


Required for non-compendial method only however , verification for

applicability of compendial method used is required.

P5.4 : Batch Analyses

A tabulated summary of the batch analyses, with graphic representation where

appropriate, should be provided.

P5.5 : Characterization of Impurities

Compendial requirements or appropriate information from the manufacture.

5.6 : Justification of Specification

Compendial requirements or equivalent information from the manufacture

P6 : Reference Standards and Materials

Compendial requirements or equivalent information from the manufacture

P7 : Container Closure System

-A description of the container closure systems should be provided, including

the identity of materials of construction of each primary and secondary packaging component, and each specfications.

-The specifications should include description and identificatio n ( and critical

dimensions with drawings where appropriate )

-Non-compendial methods (with validations) should be included where appropriate.

-For non-functinal secondary packaging components (e.g. those that do not provide

additional protection nor serve to deliver the product ) , only a brief description should be provided.

-For functional secondary packaging components, additional information

should be provided.

-Suitability information should be located.

P8 : Product Stability

Evidence is required to demonstrate that product is stable , meets the finished

product specifications throughout its proposed shelf-life, that toxic decomposition products are not produced in significant amount during this period, and that potency, efficacy of preservative etc. are maintained.

Stability Summary and Conclusison

All criteria under ICH Guidelines are acceptable with the exception of real time storage conditions which should be 30oC, 75% RH. Provision of moisture protection of the packaging should be taken into consideration.

ASEAN Guideline on Stability Study of Drug Product.

Post – approval stability and stability commitment

Stability data

Results of the stability studies should be presented in an appropriate format ( e.g

tabular, graphical, narrative ). Information on the analytical procedures used to generate the data and validation of these procedures should be included. 

P9 : Product Interchangeability

The type of studies conducted, protocol used and the result of the studies should

be presented in the study report.
LIST OF MOLECULAR REQUIRED BIOEQUIVALENCE STUDY

	
	LIST OF MOLECULAR REQUIRE THE BA/BE STUDY

	No
	INN Name
	

	1
	Acyclovir
	

	2
	Amitriptyline HCl, 
	

	3
	Amlodipine, 
	

	4
	Atenolol
	

	5
	Atorvastatin, 
	

	6
	Azithromycin, 
	

	7
	Bromocriptine mesylate, 
	

	8
	Buprenorphine, 
	

	9
	Captopril 
	

	10
	Carbamazepine
	

	11
	Carbidopa 
	

	12
	Carvedilol, 
	

	13
	Cefuroxime Axetil, 
	

	14
	Cetirizine, 
	

	15
	Cimetidine, 
	

	16
	Ciprofloxacin, 
	

	17
	Clarithromycin, 
	

	18
	Clomipramine, 
	

	19
	Clopidogrel, 
	

	20
	Cyclosporine, 
	

	21
	Dexamethasone,
	

	22
	Digoxin, 
	

	23
	Diltiazem, 
	

	24
	Disopyramide phosphate
	

	25
	Doxycycline,  
	

	26
	Enalapril, 
	

	27
	Felodipine, 
	

	28
	Fluconazole, 
	

	29
	Fluoxetine, 
	

	30
	Frusemide, 
	

	31
	Glibenclamide, 
	

	32
	Gliclazide, 
	

	33
	Glimepiride, 
	

	34
	Glipizide, 
	

	35
	Hydroxyzin, 
	

	36
	Ibuprofen, 
	

	37
	Irbesartan, 
	

	38
	Itraconazole, 
	

	39
	Ketoconazole, 
	

	40
	Ketoprofen
	

	41
	Lamotrigine, 
	

	42
	Lisinopril, 
	

	43
	Loratadine, 
	

	44
	Losartan, 
	

	45
	Lovastatin, 
	

	46
	Meloxicam, 
	

	47
	Metformin, 
	

	48
	Metoprolol, 
	

	49
	Metronidazole, 
	

	50
	Na valproate, 
	

	51
	Naproxen, 
	

	52
	Nevirapine, 
	

	53
	Nifedipine, 
	

	54
	Ofloxacin, 
	

	55
	Omeprazole,
	

	56
	Perindopril, 
	

	57
	Phenytoin Na, 
	

	58
	Prednisolone
	

	59
	Propranolol, 
	

	60
	Pyrazinamine, 
	

	61
	Quinapril, 
	

	62
	Ramipril, 
	

	63
	Ranitidine, 
	

	64
	Rifampicin,
	

	65
	Risperidone, 
	

	66
	Ritonavir, 
	

	67
	Rosiglitazone, 
	

	68
	Roxithromycin, 
	

	69
	Salbutamol, 
	

	70
	Simvastatin, 
	

	71
	Stavudine, 
	

	72
	Sulpiride, 
	

	73
	Tamoxifen, 
	

	74
	Terbutaline sulphate, 
	

	75
	Theophylline, 
	

	76
	Ticlopidine, 
	

	77
	Topiramate
	

	78
	Valacyclovir, 
	

	79
	Valsartan, 
	

	80
	Verapamil,
	

	81
	Warfarin Na, 
	


NOTE: The products which contains the molecular included in the above list, 

              Bioequivalence study should be provided.
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